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Issue Date: April 19 2013
IDC Quickie
Product Name:
Quickie
Product Manager: Janmy Zhou

Subject:

Notification of Planned Change

Distribution:

Global

Type of Change:

Materials Change

Change Description:

Change of Resin from high temperature PCT to high temperature PA4T

Reason for Change:

Current resin's Lead time is very long, and the Minimum order Quanity required is very big.
But the supplier is not able to improve anymore on that and so FCI would be changing the resin supplien]
as well as the resin type to shorten the Lead time and MOQ.

Samples with the new resin have already passed the qualification tests.

Affected Parts:

Attached List

Effective Date of Change: October 30 2013
Last Time Buy Date: N/A N/A N/A
Last Disty Return Date: N/A N/A N/A
Last Time Shipment Date N/A N/A N/A
Datasheet Attached? N/A

Qual/Test Data Attached? Yes

Samples Availability Date: April 20 | 2013 |
Available Alternatives? N/A

Questions?

Contact your local FCI Representative, or Product Marketing Manager

Janmy Zhou / Product Manager

86 513 80167370 / Janmy.Zhou@fci.com





AP Product Test Lab.
FCI Electronics Division
Nanwei, Qisha, Shatian
Town, Dongguan City,
Guangdong, PRC

LABORATORY TEST REPORT

REPORT NO. DATE OF REPORT DATES TESTED TESTED BY
DL-2012-11-023 21/Dec/2012 19/Nov/2012 to 10/Dec/2012 June Feng
Shawn He
REQUESTOR TITLE Prepared By/Title Approved By/Title
Yond Huan 2.54cc Eject Latch Shrouded Vertical HDR June Fen Gentle Zen
9 9 Partial Qualification Testing for Resin Conversion 9 9
1. PURPOSE

Partial qualification testing was conducted on 2.54cc Eject Latch Shrouded Vertical HDR connectors,

whose resin changed from PCT to PA4T to assess the conformance to FCI product specification BUS-12-

082(Rev: F Jul/31-2012).

2. CONCLUSIONS

Base on the performed testing, the 2.54cc Eject latch shrouded vertical HDR connector met the specified

requirements of product specification BUS-12-082(Rev: F Jul/31-2012).

3. SAMPLE DESCRIPTION

3.1 The sample description:

Part numbers of the Traceability Housin
products to be Description Manufacturing Lot ng Quantity
Material
tested Info
2.54cc Eject latch
53612-G50-8LF shrouded vertical HDR N/A PAAT 9pcs
connector
66900-050LF Quickie receptacle N/A N/A 3pcs

3.2 Samples were received at the laboratory on Oct/26, 2012.

3.3 Prior to testing, the samples were examined at low magnification and judged to be acceptable for

testing.

3.4 Photo of test sample:
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Figure 1: 2.54cc Eject Latch Shrouded Vertical HDR mated with receptacle

4. TEST SEQUENCES

Partial qualification testing was conducted in accordance with FCI product specification BUS-12-082(Rev:
F Jul/31-2012). The test items listed in the table below.

Test Sequence
Test Items
Group 3 Group 4 Group 5
Examination of product 1,8 1 1,3
Contact Retention force 2
Insulation Resistance 2,6
Dielectric withstanding voltage 3,7
Thermal Shock 4
Resistance to soldering heat 2
Humidity 5
Sample quantity 3pcs 3pcs 3pcs
IR = Insulation Resistance DWYV = Dielectric withstanding voltage
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5. TEST METHODS/REQUIREMENTS

Test Items Test Method Condition Requirement
Examination of product EIA-364-18B 10 x magnification No detrimental condition
Contact Retention force EIA-364-29C Speed:25.4mm/min >1 Ib/contact

Insulation Resistance MIL-STD-202G Test Voltage:500V DC Initial=50000MQ
Method 302 Test Duration:2minutes After exposure=20000MQ
Dielectric withstanding | MIL-STD-202G Test Voltage:1000V AC | N0 evidence of arc-over,
2 insulation breakdown, leakage
voltage Method 301 Test Duration:60seconds
current<lmA
MIL-STD-202G -65°C to 105°C, lhour/cycle,
Thermal Shock Method 107G 5cycles No damage
Resistance to soldering .
Produce 3 condition C
heat ElA-364-56 260°C,10seconds No damage
Humidit MIL-STD-202G o o
y Method 103B 95%RH,40°C,96hours No damage
6. TEST RESULT
GROUP #3 TEST RESULTS
Step # Test Requirement Step Description Result Comments
1 Examination of No Detrlmental Initial No Detriment Pass
product Condition
2 IR =50000MQ Initial IR 97500MQ min Pass
No evidence of arc- No arc-over or
3 DWV over, insulation Initial DWV insulation Pass
breakdown breakdown
4 Thermal Shock No damage Thermal Shock No damage Pass
5 Humidity No damage Humidity No damage Pass
6 IR =20000MQ After Humidity 20480MQ min Pass
No evidence of arc- No arc-over or
7 DWV over, insulation After Humidity insulation Pass
breakdown breakdown
8 Examination of No Detn_mental Einal No Degradation Pass
product Condition

Statistical summary of insulation resistance measurements are given in Appendix A.
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GROUP #4 TEST RESULTS

Step # Test Requirement Step Description Result Comments
Examination of No Detrl_rr_1ental Initial No Detriment Pass
product Condition
C°!’“a0t =1 Ib/contact Contact Retention 5.43 Ib/contact min Pass
Retention force force
Test data and curves of contact retention force are given in Appendix B.
GROUP #5 TEST RESULTS
Step # Test Requirement Step Description Result Comments
Examination of No Detrlmental Initial No Detriment Pass
product Condition
Resistance to No damade Resistance to No damage Pass
soldering heat 9 soldering heat 9
Examination of No Detrl_mental Final No Degradation Pass
product Condition
7. EQUIPMENT
Item Manufacturer ID Number Last Cal. Cal. Due
Microscope Nikon (SMZ645) 1019652 N/C N/A
Universal force tester SE (1220HS) DG-Q-0246 20-Aug-12 19-Aug-13
High Resistance Meter Agilent (4339B) DG-Q-0029 05-Jan-12 04-Jan-13
Dielectrimeter Sefelec (DMG50) DG-Q-0185 14-May-12 13-May-13
. ELECTROVERT
Convection Reflow Oven omniElo 10 DG-Q-0450 26-Sep-12 25-Sep-13
Thermal shock chamber Weiss (TS120) DG-Q-0255 22-Aug-12 21-Aug-13
Temperature and Humidity | g (1101 Ep) DG-Q-0031 05-Jan-12 04-Jan-13
chamber
N/C=Not Calibrated
N/A=Not Applicable
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8. REVISION RECORD

Revision Affected Description Revision
Level Pages P Date
A All Original Release 21/Dec/2012
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Appendix A: Statistical summary of Insulation Resistance measurements (unit: MQ)

Max 400400 51820

Min 97500 20480
Average 205293.33 28453.00
Stdev 95593.79 8100.74

Appendix B: Test data and curves of contact retention force (unit: Ib)

Max 8.41
Min 5.43
Average 6.77
Stdev 0.84
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